
MDP20180312  NPDES Permit No. MA0101001 
Page 1 of 17 

 
AUTHORIZATION TO DISCHARGE UNDER THE  

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 
 
In compliance with the provisions of the Federal Clean Water Act, as amended, (33 U.S.C. §§1251 et 
seq.; the "CWA"), and the Massachusetts Clean Waters Act, as amended, (M.G.L. Chap. 21, §§ 26-
53), 
 

Town of Maynard, Massachusetts   
 

is authorized to discharge from the facility located at 
 

Maynard Water Pollution Control Facility 
18 Pine Hill Road 

Maynard, MA 01754 
 
to receiving water named 

Assabet River 
 

 
in accordance with effluent limitations, monitoring requirements and other conditions set forth herein. 
 
This permit shall become effective on the first day of the calendar month immediately following 60 
[...]
and applicable state regulations to include requirements such as monitoring and reporting in NPDES 
permits. 

The monitoring requirements included in this permit have been established to yield data representative of 
the discharges under the authority of §§ 308(a) and 402(a)(2) of the CWA, and consistent with 40 C.F.R. 
§§ 122.41(j), 122.43(a), 122.44(i) and 122.48. The monitoring requirements included in this permit 
specify routine sampling and analysis, which will provide ongoing, representative information on the 
levels of regulated constituents in the wastewater discharge streams. The monitoring program is needed to 
assess effluent characteristics, evaluate permit compliance, and determine if additional permit conditions 
are necessary to ensure compliance with technology-based and water quality-based requirements, 
including WQSs. EPA and/or the state may use the results of the chemical analyses conducted pursuant to 
this permit, as well as national water quality criteria developed pursuant to § 304(a)(1) of the CWA, state 
water quality criteria, and any other appropriate information or data, to develop numerical effluent 
limitations for any pollutants, including, but not limited to, those pollutants listed in Appendix D of 40 
C.F.R. § 122. Therefore, the monitoring requirements in this permit are included for specific regulatory 
use in carrying out the CWA.  

NPDES permits require that the approved analytical procedures found in 40 C.F.R. § 136 be used for 
sampling and analysis unless other procedures are explicitly specified. Permits also include requirements 
necessary to comply with the National Pollutant Discharge Elimination System (NPDES): Use of 
Sufficiently Sensitive Test Methods for Permit Applications and Reporting Rule.2 This Rule requires that 
where EPA-approved methods exist, NPDES applicants must use sufficiently sensitive EPA-approved 
analytical methods when quantifying the presence of pollutants in a discharge. Further, the permitting 
authority must prescribe that only sufficiently sensitive EPA-approved methods be used for analyses of 
pollutants or pollutant parameters under the permit. The NPDES regulations at 40 C.F.R. § 122.21(e)(3) 
(completeness), 40 C.F.R. § 122.44(i)(1)(iv) (monitoring requirements) and/or as cross referenced at 40 
C.F.R. § 136.1(c) (applicability) indicate that an EPA-approved method is sufficiently sensitive where:  

• The method minimum level3 (ML) is at or below the level of the applicable water quality 

                                                      

2 Federal Register, Vol. 79, No. 160, Tuesday, August 19, 2014; FR Doc. 2014–19557. 

3 The term “minimum level” refers to either the sample concentration equivalent to the lowest calibration point in a 
method or a multiple of the method detection limit (MDL). Minimum levels may be obtained in several ways: They 
may be published in a method; they may be sample concentrations equivalent to the lowest acceptable calibration 
point used by a laboratory; or they may be calculated by multiplying the MDL in a method, or the MDL determined 

 



NPDES Permit No. MA0101001  2018 Fact Sheet 
MFS201808312  Page 10 of 37 

criterion or permit limitation for the measured pollutant or pollutant parameter; or 

• In the case of permit applications, the ML is above the applicable water quality criterion, but the 
amount of the pollutant or pollutant parameter in a facility’s discharge is high enough that the 
method detects and quantifies the level of the pollutant or parameter in the discharge; or 

• The method has the lowest ML of the EPA-approved analytical methods. 

2.4.2 Reporting Requirements 

The Draft Permit requires the Permittee to electronically report monitoring results obtained during each 
calendar month as a Discharge Monitoring Report (DMR) to EPA and the State using NetDMR no later 
than the 15th day of the month following the completed reporting period. 

NetDMR is a national web-based tool for regulated CWA permittees to submit DMRs electronically via a 
secure internet application to EPA through the Environmental Information Exchange Network. NetDMR 
has allowed participants to discontinue mailing in hard copy forms to EPA under 40 C.F.R. §§ 122.41 and 
403.12. NetDMR is accessed from the following website: https://netdmr.zendesk.com/hc/en-us. Further 
information about NetDMR can be found on the EPA Region 1 NetDMR website.4  

With the use of NetDMR, the Permittee is no longer required to submit hard copies of DMRs and reports 
to EPA and the State unless otherwise specified in the Draft Permit. In most cases, reports required under 
the permit shall be submitted to EPA as an electronic attachment through NetDMR. Certain exceptions 
are provided in the permit, such as for providing written notifications required under the Part II Standard 
Conditions.  

2.5 Anti-backsliding 

A permit may not be renewed, reissued or modified with less stringent limitations or conditions than those 
contained in a previous permit unless in compliance with the anti-backsliding requirements of the CWA. 
See §§ 402(o) and 303(d)(4) of the CWA and 40 C.F.R. § 122.44(l)(1 and 2). Anti-backsliding provisions 
apply to effluent limits based on technology, water quality, BPJ and state certification requirements. 

All proposed limitations in the Draft Permit are at least as stringent as limitations included in the 2005 
Permit unless specific conditions exist to justify one of the exceptions listed in 40 C.F.R. § 122.44(l)(2)(i) 
and/or in accordance with § 303(d)(4). Discussion of any applicable exceptions are discussed in sections 
that follow. Therefore, the Draft Permit complies with the anti-backsliding requirements of the CWA. 

3 Description of Facility and Discharge 

3.1 Location and Type of Facility 

The location of the treatment plant and outfall 001 to the Assabet River are shown in Figure 1.  The 
latitude and longitude of the outfall is 710 26’ 12.7”, 420 26’ 23.3”. 

The Maynard Water Pollution Control Facility (WPCF) is an advanced wastewater treatment facility that 

                                                      
by a lab, by a factor. EPA is considering the following terms related to analytical method sensitivity to be 
synonymous: “quantitation limit,” “reporting limit,” “level of quantitation,” and “minimum level.” See Federal 
Register, Vol. 79, No. 160, Tuesday, August 19, 2014; FR Doc. 2014–19557. 

4 https://netdmr.zendesk.com/hc/en-us/articles/209616266-EPA-Region-1-NetDMR-Information. 

https://netdmr.zendesk.com/hc/en-us
https://netdmr.zendesk.com/hc/en-us/articles/209616266-EPA-Region-1-NetDMR-Information


NPDES Permit No. MA0101001  2018 Fact Sheet 
MFS201808312  Page 11 of 37 

is engaged in the collection and treatment of municipal wastewater. Currently, the Facility serves 
approximately 10,000 residents in the Town of Maynard.  

The Facility has a design flow of 1.45 MGD, the annual average daily flow reported in the 2010 permit 
application was 1.17 MGD and the average for the 5 year period was 0.89 MGD. The system is a separate 
system with no combined sewers. Wastewater is comprised of mostly domestic sewage with some 
commercial sewage and additional septage. There are no significant industrial users.  

A quantitative description of the discharge in terms of effluent parameters, based on monitoring data 
submitted by the permittee from October 2012 through October 2017 is provided in Appendix A of this 
Fact Sheet.  

3.1.1 Treatment Process Description 

The Town completed extensive upgrades at the treatment plant in 2011 and the facility now provides 
tertiary treatment of the wastewater. There are no significant industrial users contributing wastewater to 
the plant. The collection system consists of separate sewers so there are no combined sewer overflows 
(CSOs). 

Pretreatment consists of raw wastewater passing through mechanical screens to remove large debris and 
then a grit removal system. Approximately 0.5 cubic feet of grit is collected and disposed of each day. 
After the grit is removed, the influent flow is measured for process control as it passes through a Parshall 
flume. Soda ash is added to the influent manually for pH control followed by the addition of 
polyaluminum chloride (PAC). The PAC is added for coagulation to improve settling in the primary 
clarifier.  

Primary treatment consists of wastewater flowing into one of three primary clarifiers for removal of 
settled solids and scum. Secondary treatment occurs in three trains of multi-stage Rotating Biological 
Contractor (RBC) units. The first stage in the RBC train is for carbonaceous biochemical oxygen demand 
(CBOD5) removal and the second and third stages are for nitrogenous biochemical oxygen demand 
(NBOD) removal. After RBC treatment, approximately 10 gallons per day of soda ash is added for pH 
control and PAC is injected after the RBC units for improved settling in the secondary clarifiers. The 
effluent then flows to one of two secondary clarifiers. Effluent from the secondary clarifiers flows to the 
tertiary treatment facility and sludge from the secondary clarifier is returned to the primary clarifier. 

The Town added a two-train CoMag system that went on-line in February 2011 to provide tertiary 
treatment. CoMag is a “magneto-chemical” wastewater treatment process that incorporates the use of 
finely divided magnetic ballast to bind precipitated phosphorus and other fine particulates. It provides 
effluent polishing and removes additional phosphorus. Magnetite in the form of a “magnetic ballast seed” 
is mixed with wastewater after the addition of PAC and polymer to increase flocculation and settling rates 
prior to filtration. Sludge from the CoMag process is returned to the primary clarifiers. 

The final effluent flows through the chlorine contact chamber for disinfection using sodium hypochlorite 
and the flow is recorded at a Parshall flume. The flow reading from this Parshall flume is reported on the 
facility’s monthly discharge monitoring reports (DMRs). Sulfur dioxide gas is injected for dechlorination 
and the facility includes three chlorine residual analyzers to continuously monitor the 
chlorination/dechlorination system. The final effluent flows over a cascade where it is aerated prior to 
discharge into the Assabet River. A process flow diagram of the treatment facility is shown in Figure 2. 

Mixed sludge accumulated from the treatment process is thickened and sent to a tanker truck before being 
hauled off-site by a contractor to the Greater Lawrence Sanitary District (GLSD). The sludge is stabilized 



NPDES Permit No. MA0101001  2018 Fact Sheet 
MFS201808312  Page 12 of 37 

at the GLSD and then sent to a thermal drying process. The total sludge generated from the Maynard 
WPCF and shipped off-site in 2016 was 297.91 metric dry tons. 

3.1.2 Collection System Description 

The collection system serves approximately 95% of the Town and consists of 40 miles of separated 
sewers with force main ranging from 6 to 24 inches.  There are twelve sewage pump stations of various 
sizes and types. The Powder Mill Road pumping station pumps 50% of the flow to the wastewater 
treatment plant system.  

4 Description of Receiving Water and Dilution 

The Maynard WPCF discharges through outfall 001 into the Assabet River, segment ID number, 
MA82B-06. This segment of the river is 1.2 miles in length and flows from the United States Geologic 
Survey (USGS) Gage # 01097000 at Routes 27/62 in Maynard to the Powder Mill Dam in Acton, MA. 
Assabet River segment, MA82B-07 flows from Powder Mill Dam to the confluence of the Sudbury River 
in Concord, MA. The Sudbury River is part of the Sudbury Assabet Concord (SuAsCo) Watershed, 
joining the Assabet River to form the Concord River downstream of Maynard.  The Concord River flows 
to the Merrimack River and eventually discharges to the Atlantic Ocean in Newburyport, MA. 

The Assabet River is classified as a Class B warm water fishery in the Massachusetts WQSs, 314 Code of 
Massachusetts Regulations (“CMR”) 4.06(5). The MA WQS at 314 CMR 4.05(3)(b) state that Class B 
“waters are designated as habitat for fish, other aquatic life, and wildlife, including for their 
reproduction, migration, growth and other critical functions, and for primary and secondary contact 
recreation. They shall be a source of public water supply (i.e., where designated and with appropriate 
treatment). They shall be suitable for irrigation and other agricultural uses and for compatible industrial 
cooling and process uses. They shall also have consistently good aesthetic value.” 

A summary of the ambient data collected in the receiving water upstream of the outfall can be found in 
Appendix B of this Fact Sheet. 
 
The MassDEP’s Massachusetts Year 2014 Integrated List of Waters (2014 Integrated List), the 303(d) 
list, includes segment MA82B-06 of the Assabet River as a Massachusetts Category 5 Water. This 
assessment is based on the sampling results of water quality monitoring by the USGS and an annual 
visual assessment conducted by MassDEP from 2009 through 2013.  
 
MassDEP has identified the following impairments for segment MA82B-06 of the Assabet River: total 
phosphorus, dissolved oxygen, excess algal growth, temperature, aquatic plants (macrophytes), non-
native aquatic plants and, unspecified metals and priority organics.  To date a 2004 TMDL for Total 
Phosphorus has been completed for this segment of the river to address the total phosphorus, dissolved 
oxygen, excess algal growth and aquatic plant (macrophyte) impairments. The goal of the TMDL is to 
decrease the instream concentration of total phosphorus to mitigate some of the ecological effects of 
eutrophication on the river; these effects were, for the most part, direct consequences of the excessive 
growth of aquatic macrophytes. This TMDL can be located at 
http://www.mass.gov/eea/docs/dep/water/resources/a-thru-m/anuttmdl.pdf. 

4.1 Available Dilution 

7 Day, 10 Year Low Flow 

To ensure that discharges do not cause or contribute to violations of WQS under all expected 

http://www.mass.gov/eea/docs/dep/water/resources/a-thru-m/anuttmdl.pdf


NPDES Permit No. MA0101001  2018 Fact Sheet 
MFS201808312  Page 13 of 37 

circumstances, WQBELs are derived assuming critical conditions for the receiving water (See EPA 
Permit Writer’s Manual, Section 6.2.4). For most pollutants and criteria, the critical flow in rivers and 
streams is some measure of the low flow of that river or stream. Massachusetts water quality regulations 
require that the available effluent dilution be based on the 7 day, 10-year low flow (7Q10 flow) of the 
receiving water (314 CMR 4.03(3)(1)). The 7Q10 low flow is the mean low flow over 7 consecutive days, 
recurring every 10 years.  

The 7Q10 flow used in the Draft Permit is 12.67 cfs from the Maynard gage station, 01097000. It was 
calculated using EPA’s DFLOW program based on daily flow data from the USGS website at 
https://waterdata.usgs.gov/ma/nwis/dv/?site_no=01097000&PARAmeter_cd=00060,00065 for the period 
of April 1, 1986 to March 31, 2016.   

The drainage area at the Maynard gage station is 116 square miles (mi.2), per USGS Streamstats.  The 
drainage area used in the Draft Permit is 109 mi.2 The drainage area at the USGS gage includes the 
drainage area of the headwater impoundment known as A-1 Impoundment, however during low flow 
conditions this impoundment has no outflow. Therefore, EPA excluded the area draining to the headwater 
impoundment (an estimated 6.88 mi.2 in the calculation of the design dilution flow) for the Draft                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                   